
Package leaflet: Information for the user 
 

PINOSOL 
Nasal drops, solution 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 
you. 
- Keep this leaflet. You may need to read it again.  
- Ask your pharmacist if you need more information or advice. 
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 
- You must talk to a doctor if you do not feel better or if you feel worse after 5–7 days. See 

section 4. 
 
 
 
What is in this leaflet 
1. What PINOSOL is and what it is used for  
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5. How to store PINOSOL 
6. Contents of the pack and other information 
 
 
1. What PINOSOL is and what it is used for 
 

Medicine group 
Herbal ear, nose and throat medicine. 
 
Properties 
A natural antimicrobial mixture of essential oils in vegetable oil. The solution improves mucosal blood 
flow and restores its physiological function. 
 

Indication 
Chronic inflammations of the nasal mucosa that involve dryness of the nasal mucosa. 
 

 

2. What you need to know before you use PINOSOL nasal drops 

 
Do not use PINOSOL: 
- if you are allergic to the active substance or any of the other ingredients of this medicine (listed 

in section 6); 
-         if you have allergic rhinitis.  
The medicine is not suitable for children under the age of 1.  
 
Warnings and precautions 
Talk to your doctor or pharmacist before using PINOSOL. 
Take special care when using this medicine in children aged 1–2 years. As a rule, a cotton bud is used 
to administer the medicine on the nasal mucous membranes of children. Infants have a high risk of 
medicine inhalation if it is dripped straight into the nose. 
 
Avoid contact with the eyes! 



In people with hypersensitivity, butylhydroxyanisole may cause irritation of the eyes, skin and 
mucosal membranes. 
Ask your doctor for advice before concomitant use with other medicines. In children under the age of 
2, there is a (rather theoretical) possibility that in the case of inappropriate administration, the 
medicine may end up in the respiratory tract (pharynx, trachea, bronchi). 
 
Other medicines and PINOSOL 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 
medicines. Interactions have not been observed. 
 
 
3. How to use PINOSOL 
 

Doses and administration 

Adults drip 2–3 drops of Pinosol in each nostril several times a day: first in every hour and later after 
longer periods. 
 
Use in children 
1–2 drops are dripped 3–4 times a day in children over the age of 2. 
1–2 drops are administered into the nose with a cotton bud 3–4 times a day in children aged 1–2 years.  
The medicine may be used for 5–7 days. 
If symptoms worsen or do not improve, talk to your doctor about further treatment. 
 
If you use more PINOSOL than you should 
If the medicine is administered topically, overdose is impossible. Accidental ingestion of the medicine 
may cause nausea, vomiting and diarrhoea. Treatment of an overdose is symptomatic.  
 
 

4. Possible side effects 
 
Like all medicines, this medicine can cause side effects, although not everybody gets them. 
 
In single cases, using this medicine can cause itching and burning sensation of the nasal mucosa. In 
people with hypersensitivity, butylhydroxyanisole may cause irritation of the eyes, skin and mucosal 
membranes. 
 
Reporting of side effects 

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side 
effects not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. 
By reporting side effects you can help provide more information on the safety of this medicine. 
 
 
5. How to store PINOSOL 

 
Keep this medicine out of the sight and reach of children!  
 
Do not store at a temperature higher than 25 °C. Store in the original package, protected from moisture 
and light. 
 
Do not use this medicine after the expiry date which is stated on the carton and bottle. The expiry date 
refers to the last day of that month. 
Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 
throw away medicines you no longer use. These measures will help protect the environment. 
 



 
6. Contents of the pack and other information 

 
What PINOSOL contains: 
 
- Active substances: 1 g of solution contains 37.52 mg of pine oil, 10 mg of peppermint oil, 5 
mg of eucalyptus oil, 0.32 mg of thymol, 0.2 mg of guaiazulene, 17 mg of tocopherol acetate. 
1 mL = 25 drops. The other excipients are butylhydroxyanisole, vegetable oil and peglicol 5 oleate. 
 
What PINOSOL looks like and contents of the pack 
 
Clear, blue to green solution with a characteristic menthol-eucalyptus fragrance. 
 
This medicine is packaged in a brown glass vial equipped with a plastic stopper and a dropper. 
Sealed bottles are marked with a paper label and packaged in a cardboard carton with the package 
leaflet. 
Pack size: 10 mL. 
 
 
Marketing Authorisation Holder and Manufacturer 

 
Marketing Authorisation Holder 
ZENTIVA, a.s.,  
Einsteinova 24 
851 01 Bratislava, 
Slovakia 
 
Manufacturer: 
Saneca Pharmaceuticals a.s. 
Nitrianska 100 
920 27 Hlohovec 
Slovakia 
 
For any information about this medicine, please contact the local representative of the Marketing 
Authorisation Holder. 
 
sanofi-aventis Estonia OÜ 
Pärnu mnt 139E/2  
Tallinn 11317 
Estonia 
Telephone +372 627 34 88 
Fax +372 627 34 81 
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